VISN 21 Drug Use Criteria for 

Extended Release Venlafaxine (Effexor XR)

Uses:

Appropriate Indications:

1. Major Depressive Disorder (second/third-line therapy)

a. See VISN 21 Recommended Guidelines for Initial Treatment of Outpatients with Unipolar Depression

2. Generalized Anxiety Disorder (second/third-line therapy to SSRIs)

3. Social Anxiety Disorder (second/third-line therapy to SSRIs)

4. Treatment of Hot Flashes in Breast Cancer Survivors (second/third-line to Vitamin E and clonidine)
Inappropriate Indications:

1. First-line therapy for Major Depressive Disorder, Generalized Anxiety 

Disorder, or Social Anxiety Disorder
Formulary Restrictions

Restricted to usage criteria as outlined above.

Drug Therapy Selection

Efficacy:

1. An alternative to SSRI and other atypical antidepressants.  Generally, SSRI’s

(fluoxetine preferred) are used as a first line therapy of major depressive disorder.  Avoid or use cautiously in patients with hypertension.

2. The extended release product has only been compared to the immediate 

Release formulation.  It performed slightly better but generally had the same rate of adverse effects.  The IR product works as well as other antidepressants.  It was studied primarily in comparison to TCA’s.
Safety:


1.  Nausea, dizziness, somnolence and insomnia.  

2. Venlafaxine can increase blood pressure.  In otherwise healthy patients this 

BP increase is not clinically significant.

Cost (5/03)

	SA Capsule Strength
	Daily Dose
	30-day Supply Cost

	37.5mg
	37.5mg po qd
	$31.20

	37.5mg
	37.5mg po bid
	$62.40

	75mg
	75mg po qd
	$35.10

	150mg
	150mg po qd
	$38.10



Some patients may require 225 mg/day at a 30-day cost of  $73.20

Immediate release venlafaxine is dosed 2-3 times per day depending on tolerability.  Tablet splitting* should be utilized with venlafaxine IR for a cost-savings over venlafaxine SA:

	IR Tablet Strength
	Daily Dose
	30-day Supply Cost

	50mg*
	25mg po bid
	$18.00

	75mg*
	37.5mg po bid
	$19.50

	50mg
	50mg po bid
	$36.00

	75mg
	75mg po bid
	$39.00

	50mg
	50mg po tid
	$54.00

	75mg
	75mg po tid
	$58.50


Duplication of Therapy

Should not be used chronically with other antidepressants with the exception of antidepressants utilized for insomnia (i.e., trazodone).

Dosing

Standard:

The usual starting dose for major depression is 75 mg once daily.  The dose should be increased at intervals of no less than 4 days.  The maximum recommended dose is 225 mg/day for moderate depression.  Severely depressed patients may require a maximum of 375mg/d.  For anxiety disorders the usual starting dose is 37.5mg twice daily.  The recommended starting dose for the treatment of hot flashes is 37.5 mg once daily.  The dose can be increased to 75 mg once daily after one week if greater efficacy is required.  Further increase in dose higher than 75 mg daily is not recommended.

Elderly:


No dosage adjustments are necessary in the elderly.

Renal Impairment:

1. With mild-to-moderate impairment, reduce the total daily dose by 25%.

2. In dialysis patients, reduce the total daily dose by 50% and administer 4 hours after dialysis completion.

Hepatic Impairment:

1. With moderate impairment, reduce the total daily dose by 50%.

2. Further dosage adjustment may be necessary in some cirrhosis patients.

Drug-Drug/Food Interactions

1. Cimetidine (reduced clearance of venlafaxine)

2. Haloperidol (reduced clearance of haloperidol)

3. Inhibitors of cytochrome P4502D6 (likely not clinically significant)

4. Serotonergic medications (i.e., triptans, antidepressants [may result in serotonin syndrome])

5. Monoamine oxidase inhibitors (CONTRAINDICATED)

Laboratory Interactions


None known

Outcome Measures:
Therapeutic:  

1. Improvement in signs and symptoms of depression.  

2. The improvement may be documented using validates scales such as the Hamilton Depression  Scale (HAM-D) or similar instruments.  

3. Eight to 12 weeks should be an adequate trial of the drug consistent with published efficacy clinical trials of this drug.
Safety/Adverse Effects:  

1. Monitor for adverse reactions as listed above.  

2. Monitor blood pressure.  

3. Consider discontinuing venlafaxine if adverse effects become intolerable or if blood pressures reaches hypertensive ranges.
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